
Coal-Fired eam Elee rie
Power P an Iternatives
for the ai belt egion
of Alaska

Volume X I

Ebasco 5enkes nc:orporated

August 1982

IS

HD
9685
U6
R35
v.12

Prepared for t e Offic:e of the Go ernor
State of Alaska
Omslon of PoBey De elopment and Planning
and the Governor's Polic:y Review Committee
under Contrad 2311204417



LEGAL NOTICE

This report was prepared by Battelle as an account of sponsored
research activities. Neither Sponsor nor Battelle nor any person acting
on behalf of either:

MAKES ANY WARRANTY OR REPRESENTATION, EXPRESS OR
IMPLIED, with respect to the accuracy, completeness, or usefulness of
the information contained in this report, or that the use of any informa­
tion, apparatus, process, or composition disclosed in this report may not
[...]
power plant for district heating purposes, an analysis of this option was
considered to be outside the scope of this study, as use of this energy
source would have little impact on the demand for or the cost of elec­
trical energy.

2.17



the wet section, compared to the tower that would be used for the Beluga plant

location. The significant data are as follows:

Heat Load
Water Loading

Cold Water Temperature

91.0 x 10 Btu/hr

41.5 x 106 ft/hr

80°F

The above is based on a 23°F approach to a 10 percent of the time wetbulb

temperature of 57°F at Anchorage and a 21°F approach to a 59°F wetbulb tempera­

ture at Fairbanks. The design coldest drybu"lb temperature 97.5 percent of the

time is _20°F for Anchorage and _50°F for Fairbanks.

Three circulating water pumps of the vertical pit type for cooling tower

basin installation are required. The pumps are to be mounted 4 feet above

water level in an enclosed structure. The thrust bearing should be in the

motor and the shaft bearings should be of cutless rubber design of the self­

lubricating type. Each pump is to be designed for the following capability:

Water Temperature

Water Flow

Total Dynam~c Head
Speed

40 to 80°F

14 x 106 lb/hr

70 ft
720 rpm

The pump length should be kept to a minimum so that at 130 percent capac­

ity the required net positive suction head (NPSH) is not exceeded. The pumps

shall also be designed to run at 130 percent capacity and have a steadily ris­

ing characteristic toward shutoff for parallel operation.

2.1.6 Condensate and Feedwater System

The condensate and feedwater system receives condensate from the con­

denser hotwell at a temperature of approximately 40 to 80°F and a pressure of

1.5" Hg. The condensate is passed through a polishing demineralizer, (a)

(a) The polishing demineralizer may not be required and is not included in the
cost estimates.

2.18



four condensate heaters, a deaerating feed tank and is then raised to steam­

generator pressure by feed water pumps (Figure 2.1). After passing through two

high pressure feedwater heaters, the feedwater is supplied to the steam­

generator at a temperature of 470°F and a pressure of approximately 2500 psi.

The principal equipment in the condensate and feedwater system includes the
condensate pumps, condensate and feed water heaters (including the deaerating

feed tank) and feedwater pumps.

Condensate Pumps

Three vertical motor-driven canned pumps designed for indoor installation
are requ i red. Each wi 11 have a capacity of 50 percent. The thrust beari ngs

will be in the motors. The capabilities of each pump and motor are as follows:

Condensate Temperature

Condensate Flow

Total Dynamic Head

Speed

lOO°F

585 x 103 lb/hr

600 ft

900 rpm

The condensate pump length should be such that the distance between

impeller eye and suction flange shall not be less than NPSH required when

running -at 130 percent of design capacity. The pumps shall be designed for

parallel operation over the full range of operating capacity.

Condensate/Feedwater Heaters

The feedwater heating system will have six closed-type feedwater heaters

and one open-type feedwater heater (deaerator). The closed-type feedwater

heaters consist of two high pressure heaters and four low pressure heaters.

The high pressure heaters will be of hemispherical h~ad design and the low

pressure heaters will be ~olted head channel design. The high pressure

heaters are of the integral desuperheating and draincooling design. The low
pressure heaters are to have integral drain coolers. The high pressure

heaters will cascade drain to the deaerator and the low pressure heaters will

cascade drain to the condenser. All heaters shall be of the U-tube removable

shell design complete with roller-type supports.

2.19



The U-tubes in the high pressure heaters are to be Monel, 5/8 inches in

diameter. For the low pressure heaters, they are to be 90-10 copper-nickel

and 3/4 inches in diameter. Representative design data for the heaters are as

follows:

Steam Channel

Channel She 11 Flow Flow Surf ace

(psig) (psig) (103 1b/hr) (106 1b/hr) (ft 2)

HP-l 3700 640-Vacuum 115.0 1. 31 8020

HP-2 3700 275-Vacuum 55.2 1.31 5300
LP-4 350 75-Vacuum 55.4 1.17 4590

LP-5 350 50-Vacuum 57.0 1.17 5500

LP-6 350 50-Vacuum 31. 0 1.17 5630

LP-7 350 50-Vacuum 45.0 1.17 7450

The deaereator mounted on top of a five-minute capacity storage tank is
to be integrally connected and equipped with stainless steel troughs and baffle

plates. Design conditions for the deaerator are as follows:

Water Storage

Water Flow (In)

Steam and Drain Flow

Water Flow (Out)

Des i gn Pressu re

Operating Pressure

110 x 103 1b

1.17 x 106 Tb/hr

140 x 10
3 1b/hr

61.39 x 10 1b/hr

150 psig

120 psi a

Feedpumps

Three motor-driven, 50-percent-capacity feedpumps for indoor installation

will be required. The feedpumps are to be of the multistage barrel-type with

an interstage takeoff for reheat desuperheating. Each feedpump is to be com­

plete with motors, shaft-driven and electric-driven oil pump, oil cooler and

oil tank, all mounted on a common base plate. The glands are to be sealed by

mechnica1 seals. Each pump is to be designed for the following capability:

2.20



Feedwater Temperature

Feedwater Flow

Total Dynamic Head

Suction Pressure

Net Positive Suction Head

Speed

340°F

695 x 103 lb/hr

6900 ft

100 psig

less than 50 ft

3600 rpm

The pumps should be able to operate out to 130 percent flow and the char­

acteristic should be steadily rising toward shut-off without exceeding 120 per­

cent of the design head.

2.1.7 Water Quality Control

The anticipated water balance for the power plant was presented in Fig­

ure 2.2. Due to the fact that "drl l solid waste disposal systems and a wet/dry

cooling tower will be utilized at this station, the only station blowdown that

will occur will be excess coal pile runoff and yard runoff. Coal pile runoff

discharge will be relatively infrequent as all precipitation and snowmelt per­

colating and running off the coal pile will be collected in a holding basin

designed to contain the one-in-ten-year, 24-hour rainfall event. Impounded

water will subsequently be utilized for dust suppression and equipment wash­

down purposes. The anticipated concentrations of impurities in this waste

stream following treatment are presented in Table 2.1.

Various water and wastewater treatment facilities are routinely incor­

porated into a power plant design to produce boiler feedwater and permit the

reuse of process water. The facilities that will be required for this station

are briefly described below. It should be noted that a small wastewater

treatment/recycle facility may be required to treat either cooling tower blow­

down or bottom ash trough water to allow recycle and insure a zero discharge

mode of operation. Based upon existing data, this system does not appear to

be required and therefore is not described below or included in the cost

estimates.

2.21



TABLE 2.1. Estimated Characteristics of Treated Coal
Pile Runoff

Parameter

Total Dissolved Solids

Suspended Solids
Iron

Magnesium

Sulfate

pH (units)

Concentration(a)

250

50
20

25

25

6.0 - 9.0

(a) All concentrations expressed in mg/L unless
otherwise noted.

Boiler Feedwater Makeup Treatment System

The boiler feedwater makeup treatment system is designed to provide demin­

eralized water for steam cycle makeup, including boiler blowdown and sootblow­

ing purposes, as well as potable, heating, ventilating, and air conditioning
requirements (Refer to Figure 2.8). The treatment system will consist of two

major stages: pretreatment and demineralization. Pretreatment accomplishes

the removal of suspended particulate material and residual organics and will

consist of gravity filtration and activated carbon filtration. Following

pretreatment, steam cycle makeup will undergo demineralization for dissolved

solids removal. This system will consist of cation exchange, degasification,
anion exchange, and mixed bed demineralization. The entire treatment system

will consist of three parallel, 50 percent duty trains producing 50 gallons

per minute of demineralized water.

Sanitary Waste Treatment Facility

A prefabricated-type aerobic biological treatment unit will be provided

to manage the power plant's sanitary wastes. The package treatment plant will

consist of a screening-communitor chamber, an aeration tank, a clarifier and a

chlorine contact chamber. Treated effluent will be discharged to the waste­

water collection sump. Waste biological solids produced by the plant will

2.22



ACTIVATED
CARBON

F'lLTRATION
I

PRETREATME.NT

GRAVITY ~AND

FfLTRATION

ALUM / ANIONIC
POLYM£R

PR£GHLORINATION I WATER U:5E.:1

I , /. POTABLE WATER
~UPPLY

2. HVAC, ~Y5TEM
RAW

WATER

O£MINERALIZATION
CAT/ON

EXCHANGER

NEUTRALIZATION
BA5/N

/

/

ANION
EXCHANGER

O£6Ajl FI £R

"""

/
/

/
/

/
/

/

RE:.GENE.RANT
CHEMICAL~

R£c;£N£RATION
:5Y~TcM

OEMINERAl.lZeO WAT"E.R U~E'5:

I. .5TEAM CYCLE MAKE UP _ I

2. 600T BLOWING
3. OEMINERAL/ZEA REGENERATION

--- PRODUCT WATER
---PROCE.:5:> WA.5TEWATER5

FIGURE 2.8. Boiler Feedwater Treatment System

2.23



Floor Drainage Treatment Facility

This facility will provide treatment for the removal of suspended solids

and oil/grease and will require both a primary and secondary treatment stage.

The primary stage will consist of a gravity oil/water separator that will
accomplish both suspended solids and floatable oil removal. The secondary

stage will consist of treatment for the removal of emulsified oils, utilizing

either cartridge-type separators or chemical coagulation. This prefabricated

facility will be designed to handle an average daily flow of 10 gpm. The

treated effluent will be discharged to the wastewater collection sump for
reuse.

F'

undergo aerobic digestion.
mately 6000 gallons per day

period of 24 hours.

The system will be sized for a flow of approxi­
and the aeration tank will provide a retention

p

o

o

f

4

o·

c

Equalization/Neutralization Facility

Wastewater from demineralizer regeneration and condensate polisher

regeneration will be produced and conveyed on an intermittent basis to the
equalization/neutralization tank having a corrosion resistant lining. The
ta~k will have a pH monitoring and control system that consists of a pH

sensing/control device to automatically add acid or caustic reagents as

required to adjust the pH to within a range of 6.0 to 9.0. The wastewater

will then be discharged to the wastewater collection sump. The tank will have

a minimum 36-hour detention period for the wastewater flows generated on the

maximum regeneration activity day. The capacity of the tank will, therefore,

be approximately 10,000 gallons. Thi s capacity, together with the pH control

system, will provide adequate neutralization to enable wastewater reuse.

Coal Pile Runoff Holding Pond Facility

Runoff and filtrate from the coal storage pile will be directed to collec­

tion ditches located on the periphery of the pile and then conveyed to the coal

pile runoff pond for treatment prior to disposal to the yard and area drainage
system.

The holding pond will provide gravity setting for coal fines (suspended

matter) washed out of the pile. The pond will be capable of retaining the

2.24

o·

2

s

d

A

t

t

h

h

s

a



one-in-ten-year, 24-hour rainfall event and, therefore, only storms in excess
of this event will be discharged. For the plant located near the Beluga coal
field, the runoff holding pond will have a capacity of approximately

470,000 gallons, a surface area of approximately 6250 ft 2 and a water depth
of approximately 10 feet. The capacity of the pond associated with the Nenana
coal field plant will be approximately 700,000 gallons, encompassing approxi­

mately 9400 ft 2 at a lQ-foot water depth. Pond effluent in excess of the
design storm event will undergo pH adjustment, as necessary, to a range of 6.0

to 9.0 by the addition of caustic reagents.

Yard and Area Drainage System

The yard and drainage system will convey all runoff from the plant site

to minimize potential site flooding. This discharge is not considered to be a
pollutant source or wastewater requiring treatment, because no contamination

of this discharge will occur onsite due to either process or materials storage

ac t i vi ties.

2.1.8 Air Quality Control

Due to the low sulfur content in the coal (0.2% by weight) and the strin­

gent emission requirements of the New Source Performance Standards, the air

quality control configuration for the plant will be a semi-dry flue gas desul­

furization (FGD) system followed by a fabric filter baghouse.

The FGD system will consist of two spray dryer vessels using a lime
slurry. The FGD system will be designed to remove 70 percent of the sulfur

dioxide from the gas stream at rated load, which corresponds to 1.6 x 106

ACPM(a) at 250°F. Control of the spray dryer will be governed by both the

temperature and S02 concentration of the exit flue gas. The flow of lime to
the system will average 900 pounds of lime per hour. Lime pebbles will be

hydrated onsite by a single slaker with a capacity of 900 pounds of lime per

hour and pneumatically transported to two storage silos each located near a
spray dryer. Each silo will have a 3-month holding capacity, a volume of
approximately 39,000 ft 3• Each silo will also be approximatey 55 feet high

with a diameter of approximately 30 feet and include a 15-foot conical

(a) Actual Cubic Feet per Minute.

2.25



section. From the silos, the hydrated lime will be pneumatically transported

to mixing tanks provided below each spray dryer vessel. The two mixing tanks

will be sized for a 10-day capacity, with each tank requiring a volume of

approximately 3200 ft 3 Each tank will also be about 12 feet high, with a
diameter of approximately 20 feet.

The fabric filter baghouse for particulate removal will consist of four

parallel rows of compartments. Fabric filters will be designed to achieve a

particulate removal efficiency of 99.75%, in order to achieve a maximum emis­

sion rate of 0.03 lb per 106 Btu heat input to the boiler. Filter cleaning

will be by both reverse air and shaker methods and will be automatically pro­
grammed to be activated every 1/2 hour to 1 hour. The baghouse and associated

ash hoppers will be weather enclosed. Filter bags will be synthetic fabric

coated with acid-resistant polymer resin for a service life of approximately

3 years. Continuous baghouse hopper ash removal will be required via a pneu­
matic conveyor to a flyash storage silo. The conveyor will be sized for

22,000 lb/hr.

2.1.9 Ash Handling System

A steam-generator that burns coal produces solid refuse classified, in

general, as ash. The ash is of two types: bottom ash and fly ash. Bottom

ash is the material dropped out of the combustion products in either a dry or

molten state to the furnace bottom and collected in water impounded in bottom­

ash hoppers. Fly ash consists of fine particles that leave the furnace with

the flue gas and are collected in the baghouse system.

The total quantities of ash to be generated are a function of the ash con­

tent of. the coal and the steam-generator coal-firing rate. Based upon the coal
quality and the plant's design specifications discussed in previous sections

of this report, and assuming a fly ash/bottom ash ratio of 70/30, the antici­

pated quantities of ash are as follows:

Total Ash Production Rate

Bottom Ash Production Rate
Fly Ash Production Rate

Average

9.0 tons/hour

2.7 tons/hour
6.3 tons/hour

2.26

Maximum

12.0 tons/hour

3.6 tons/hour
8.4 tons/hour



Bottom Ash

The bottom ash will be continuously removed from the boiler. A water­

filled trough is to be located below the boiler hopper openings and will con­
tain a steel-drag bar-chain conveyor arrangement. This equipment will be
sized for a maximum capacity of 3.6 tons per hour based on a maximum coal ash